
FOR THE FISCAL YEAR ENDED
SEPTEMBER 30, 2018

CITY OF LAKELAND, FLORIDA
ANNUAL REPORT

TO BONDHOLDERS



   

 
 

Annual Report to Bondholders 

of the 

City of Lakeland, Florida 

for the 

Fiscal Year Ended September 30th, 2018 

 

 

 

 

Michael C. Brossart, CPA 

Finance Director 

 

Deidra M. Joseph 

Assistant Finance Director 

 

Jeffrey S. Stearns 

Treasurer 

  

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwis-9rC1rXSAhVF7SYKHWXkA7YQjRwIBw&url=https://townnewstoday.com/2016/08/04/city-of-lakeland-launches-opengov-budget-transparency-tool/&bvm=bv.148441817,d.eWE&psig=AFQjCNFIn46zQMbSWp7hW650aF5qrCKGlQ&ust=1488470382706398


   

[...]
findings based on previous reports, interviews with City staff, water system data, and financial 

information provided by the City. 

The City’s bond covenant requires third party inspections of representative water infrastructure 

on a biennial basis.  The last inspection was completed for the FY 2017 report.  Therefore, no 

infrastructure inspections were conducted for this report. 

ADMINSTRATION AND ORGANIZATION 

The Water Utilities Department is headed by the Director of Water Utilities and is responsible for 

water and wastewater operations.  The Water Utilities Department is segregated into the Water 

Operations Division and Wastewater Operations Division.  Additional information about the 

organizational structure and staffing is available upon request from the City of Lakeland Finance 

Department.  The Water Operations Division is organized under the following functional areas:  

 Administration 

 Water Distribution 

 Engineering  

 Water Production 

Under Water Administration, the Chief Accountant, Water Utilities Compliance Manager, and the 

Water Utilities Smart Grid Systems Manager report to the Director of Water Utilities.  

Administration is staffed by 11 full-time positions (including the Director). 

The Director of Water Utilities is responsible for Production and Distribution.  Water Production is 

responsible for operation and maintenance of the wellfields, water treatment facilities, and the 

water booster pump stations.  Currently, the Combee WTP has 11 certified operators and the 

Williams WTP has 16 certified operators.  The staff of both treatment facilities report to the 

Manager of Water Production who is also a certified operator.  The total Water Production staff 

includes 39 budgeted fulltime positions. 

Water Distribution is responsible for operation and maintenance of the water distribution system, 

as well as comprehensive meter servicing and backflow preventer programs.  A leak detection 

program performed by this staff includes evaluating all service valves and meters over a time 

period of three to four years.  The Water Distribution staff consists of 57 full-time positions and 

six contract positions. 

The Manager of Water Utilities Engineering is responsible for Engineering and reports directly to 

the Director of Water Utilities.  Engineering responsibilities include designing and permitting 

construction of new water mains, relocation of mains, inspection of new facilities and distribution 

components, responses to public queries on utility locations, and coordination of work performed 

by consultants.  The staff includes 23 full-time positions, two part-time co-op student positions 

and one contract position.  The Engineering Division also provides similar support to the 

Wastewater Operations Division. 



   

76 
 

SERVICE AREA 

The water service area covers approximately 132 square miles and includes most of the City 

limits (the City limits has a few small areas not served by City water) and portions of 

unincorporated Polk County through its Chapter 180 Reserve Service Area and user agreements.  

Service area maps are available upon request from the City of Lakeland Finance Department.  

Total water distributed in FY 2018 was approximately 7.19 billion gallons. 

The table below is excerpted from the City’s Water Use Permit (WUP) application package 

submitted to the Southwest Florida Water Management District (SWFWMD) and summarizes 

projected population and water demand.  Annual average water demand is based on a per capita 

demand of 150 gpd and includes residential, commercial/industrial, and institutional use.  Peak 

month demand is based on a peaking factor of 1.2 times average annual use 

Projected Population and Water Demand 

Year  Population  
Per Capita 

Demand (gpd)  
Annual Average 

Use (MGD)  
Peak Month Use 

(MGD) 

2019  206,391  150  30.959  37.150 
2020  209,560  150  31.434  37.721 
2021  212,733  150  31.910  38.292 
2022  215,914  150  32.387  38.865 
2023  219,103  150  32.865  39.439 
2024  222,305  150  33.346  40.015 
2025  225,520  150  33.828  40.594 
2026  228,733  150  34.310  41.172 
2027  231,957  150  34.794  41.752 
2028  235,182  150  35.277  42.333 

         
Source: Water Utilities       

 

Historical water utilities customer base is shown in the following table: 

Historical Water Utilities Customer Base 

Fiscal Year  Inside City  Outside City  Total Customers 

2018  35,735  22,305  58,040 
2017  34,240  22,114  56,354 
2016  34,711  22,039  56,750 
2015  33,324  20,998  54,322 
2014  32,827  20,573  53,400 

       
Source: Water Utilities     

STATUS OF FACILITIES 

PERMITS AND REGULATORY STATUS 

SWFWMD issued WUP No. 200004912.009 to the City for 35.03 MGD for public supply needs 

on December 16, 2008.  This permit is for a 20-year period and provides source water for the 

City’s projected demands through that period.  Meeting a special condition of this permit, an 

agreement dated March 31, 2009 was executed between the City and the Tampa Electric 

Company (TECO) for the City to provide treated wastewater from the City’s Wetlands treatment 

facility to TECO’s Polk Power Station.  The pipeline transfers the City’s treated wastewater for 

use as cooling water.  The TECO project became operational in the FY2015 budget year and 

transferred an average of 5.861 MGD in FY2018.  Once the pipeline is fully operational, the City 

may claim a 100% beneficial reuse of treated wastewater effluent. 



   

77 
 

The Lakeland water system operates under Public Water System ID No. FL6531014.  Unlike 

wastewater permits, the water system permit does not require periodic renewal.  Permitting and 

compliance monitoring of the Lakeland water system is conducted by the Florida Department of 

Health in Polk County (FDOH-Polk), which was delegated the drinking water program 

responsibilities by the Florida Department of Environmental Protection (FDEP). 

FDOH-Polk conducted the annual sanitary survey of the production wells, the treatment plants, 

and the distribution system on November 20, 2018.  The City received an email copy of the 

completed Sanitary Survey Report dated November 28, 2018.  The report noted two minor 

deficiencies as follows: 

1) The Combee water plant ground storage tank is leaking.  A plan of action was discussed with 

the department prior to the sanitary survey as a result the City is required to submit regular 

updates.  A second ground storage tank is currently under construction.  When construction of 

the second tank is completed the leaking tank will be taken out of service and repaired. 

2) The clearwell at the Williams plant needs to be refurbished.  A plan of action was discussed 

with the department prior to the sanitary survey as a result the City is required to submit regular 

updates. 

With only the two listed deficiencies, the inspection was fairly positive.  Water Production will 

submit regular updates as the repairs progress. 

WATER SUPPLY 

The T.B. Williams WTP is supplied water from 13 wells (Northwest Wellfield).  The wellfield is 

approximately bounded by Interstate 4, West 10th Street, and Providence Road.  The wells have 

an installed capacity of 51 MGD.  Normal operation of the supply wells is to rotate the wells on a 

weekly basis.  All wells have telemetry back to the T.B. Williams WTP where each is monitored 

for flow rate, total volume pumped, run time, and pressure.  Remote television monitoring is 

provided at all wells. 

The Combee WTP is supplied water from one on-site and five off-site wells (Northeast Wellfield).  

The on-site well is rated for 3 MGD.  The 863-acre Northeast Wellfield is located in the vicinity of 

Old Polk City Road and Tomkow Road.  Standby power generation is provided for two off-site 

wells, and bidirectional telemetry and remote television monitoring is provided at all wells.  The 

five off-site wells are typically operated one at a time with each delivering approximately 2,700 

gpm (4 MGD).  Annual pumpage has averaged 7.6 billion gallons over the past five years. 

Well Pumpage (In Million Gallons) 

Fiscal Year  
T.B. Williams 
WTP Wells1  

Combee WTP 
Wells2  Total 

2018  6,267.1  1,358.7  7,625.8 
2017  6,578.4  1,245.4  7,823.8 
2016  6,227.6  1,369.1  7,596.7 
2015  6,139.8  1,398.0  7,537.8 
2014  6,122.2  1,369.1  7,491.3 
2013  6,211.2  1,341.7  7,552.9 

       
1Northwest Wellfield 
2Combee WTP on-side well and Northeast Wellfield 
 

Source: Water Utilities 

 



   

78 
 

The water levels in the Floridan Aquifer - the source waters for the City - are expected to support 

the two water treatment plant facilities.  Aquifer level readings have remained fairly consistent 

since 1998.  The City’s production wells were visited by CSI personnel in 2018 and were found to 

be in good to excellent condition.  Additional information is available upon request through the 

City of Lakeland Finance Department. 

WATER TREATMENT FACILITIES 

The Williams WTP has a capacity of 51 MGD and consists of the following components: pre-

chlorination, split lime softening, stabilization (corrosion control), filtration, fluoridation and 

chlorination.  Chlorine is added to the raw water to prevent bacteria/algae growth in the 

subsequent processes.  After prechlorination, approximately 25% to 30% of the influent water 

passes through the first stage of lime softening.  The remaining 70 to 75% is bypassed around 

the softening and filtration systems.  More detailed information is available upon request through 

the City of Lakeland Finance Department.  This split lime softening treatment serves to minimize 

the quantity of lime and other chemicals used in the softening process which reduces the water 

hardness.  Chemicals are also added in the lime softening stage to minimize the potential 

corrosiveness of the treated water.  After it is softened, water flows to the dual-media filters.  

There, it percolates (flows downward) through layers of anthracite coal and sand to have 

suspended particles removed.  These filters can process 30 million gallons of water daily.  After 

approximately 72 hours of operation, flow through the filters is restricted by suspended particles 

they have trapped.  A filter is cleaned by backwashing it with treated water and large volumes of 

compressed air.  This cleaning cycle uses 500,000 gallons of water which is allowed to flow into 

a recovery basin.  The clarified water is returned to the head of the treatment plant.  Solids are 

removed weekly from the wash water pond and sent to the sludge thickener.  Lime sludge from 

the process is collected, thickened to 30% solids, and hauled by tanker truck to power plants to 

reduce sulfur dioxide air emissions from those facilities.  Both softened and raw water are 

fluoridated and chlorinated prior to blending. 

After blending, the mixed water stream is aerated to vent any trapped gasses prior to entering the 

538,000-gallon clearwell.  Variable-speed high-service pumps maintain a stable discharge 

pressure of 56 psi by pumping water into the distribution system from the clearwell through the 

54-inch discharge main.  Instead of pumping directly to the distribution system, water from the 

clearwell may be directed to either of two (2) 5-million gallon ground storage tanks.  The 10 million 

gallons of ground storage serves to equalize peak demands for the system’s operation. 

Three diesel-powered generators (two 2250 kW and one 400 kW) provide sufficient auxiliary 

power for all plant operations, including 10 of the raw water supply wells in the Northwest Wellfield.  

The 400 kW generator is dedicated to one high service pump so that water can always be pumped 

from the storage tanks during power outages.  In addition to the auxiliary power, the City of 

Lakeland has installed two power feeds from separate substations into the Williams WTP with an 

automatic transfer switch that will transfer power loads in the event of a single power feed failure. 

The Combee WTP is located on Old Combee Road, east of Lake Parker Drive in the northeast 

portion of the City service area.  The facility can provide an average daily capacity of 8 MGD and 

a peak daily capacity of 12 MGD.  Land is available to expand the plant to 24 MGD in the future.  

This additional treatment facility enhances the total system reliability.  The Combee WTP uses 

the same treatment processes as the Williams WTP.  There is currently 5 million gallons of storage 

with another 5 million gallon ground storage tank in construction.  There are two lime softening 



   

79 
 

units with provisions for addition of another two units of the same size as well as one filtration unit 

with available space for two additional filters. 

Each WTP is equipped with an Emerson DeltaV™ monitoring and control system (SCADA) to 

assist in management of the water system.  SCADA monitors and controls various treatment 

components (well pumpage/treatment flow rates and ground storage volumes) based on 

parameters in the distribution system (e.g., water pressures and flow) to optimize water supply.  

In addition to the plants, the SCADA system monitors and controls both wellfields and the water 

booster stations.  Monitoring and control of all facilities is accessible at either water treatment 

plant. 

Record drawings for each water treatment plant are available on-site and at the Water Utilities 

Administrative offices at 501 East Lemon Street, Lakeland, Florida.  Operation and maintenance 

(O&M) manuals and logs are maintained on-site.  The laboratory at T.B. Williams WTP conducts 

limited compliance testing for both water treatment plants.  The laboratory is certified by FDOH 

(ID No. E54728).  The laboratories at both facilities perform other testing for process control.  

Additional compliance testing not conducted at T.B. Williams is referred to a state-certified 

laboratory for testing. 

Local utilities using groundwater typically limit water treatment to aeration and disinfection.  

Additional treatment is limited because of costs.  The City consistently provides high quality water 

for its customers by expanding its treatment process to include lime softening, filtration, and 

fluoridation. The following table summarizes the average raw and finished water quality data for 

FY 2018. 

Water Quality Data for FY 2018 

    Combee WTP  Williams WTP 

Parameter2  MCL1  Raw Water  
Finished 

Water  Raw Water  
Finished 

Water 

Total Hardness  NA  215  110  151  126 
Calcium Hardness  NA  154  76  113  92 

Magnesium Hardness  NA  62  34  39  34 
Alkalinity  NA  220  103  149  109 
Chloride  250  20  24  16  23 
Ammonia  NA  0.17  0.04  0.41  0.04 

Turbidity, NTU  NA  0.89  0.12  0.16  0.17 
Color, Units  15  13.4  1.5  4  2 
pH, Units  6.5-8.5  7.53  8.00  7.78  7.90 
Sulfide  NA  0.86  0.0  1.6  0.0 

Iron  0.3  0.25  0.006  0.008  0.005 
Fluoride  2  0.28  0.72  0.25  0.76 

Phosphate  NA  0.11  0.08  0.10  0.09 
Silica  NA  18  17  18  17 

Sulfate  250  0.26  0.67  2.6  2.5 
Total Dissolved Solids  500  220  129  151  134 

Nitrate  10  0.04  0.02  0.03  0.02 
           

1Maximum Contaminant Level           
2Results in milligrams/Liter (mg/L) except as noted 
 

Source: Water Utilities 

 

  



   

80 
 

WATER TRANSMISSION/DISTRIBUTION SYSTEM 

The water service area encompasses an area of approximately 132 square miles.  The distribution 

system is comprised of approximately 1,005 miles of service piping to deliver treated water to 

customers (from 2 inches or under to 54 inches in diameter) and 8.74 miles of raw water piping 

to convey water from the wellfields to the treatment plants.  During the 2018 fiscal year, 16,852 

feet of distribution piping were installed and 2,724 feet were removed from service (see table 

below).  All potable water piping conforms to AWWA standards.  The City operates a Geographic 

Information System (GIS) and uses Global Positioning System (GPS) to verify and map key water 
[...]
System personnel.  The City annually funds pump, panel, and generator replacement at its pump 

stations.  An adequate supply of replacement parts and materials are maintained at the utility’s 

warehouse. 

The City maintains a continuous renewal and maintenance program to ensure reliable service.  

This program includes cleaning, video inspection, smoke testing, and lining and point repairs of 

sewers and manholes.  The City schedules inspection and cleaning such that the entire collection 

system is covered in approximately 10-year cycles.  The table below summarizes the 

maintenance activities performed on the collection and transmission system from FY 2014 

through FY 2018.  Approximately 16% of the collection system lines were cleaned and 1% 

televised in FY 2018.  The City reports no increase in public complaints of odor or other issues. 

Collection System Maintenance (FY 2014 – FY 2018) 

Activity  2014  2015  2016  2017  2018 

Work Orders Processed  30,249  29,540  30,555  30,223  22,122 
Lines Televised (feet)  88,447  40,795  13,145  24,817  22,241 
Lines Cleaned (feet)  303,198  309,770  256,314  275,989  273,233 
Liners Installed (feet)  23,034  21,958  21,342  28,367  15,815 

           
Source: Wastewater Utilities         

 

WASTEWATER TREATMENT FACILITIES 

The City operates one pretreatment facility and two wastewater treatment facilities.  To reduce 

the organic load on the Glendale facility, the City constructed the West Lakeland Wasteload 

Reduction Facility.  Authority to operate the Wasteload Reduction Facility is included in the 

Glendale WRF operating permit.  The pretreatment facility was designed to treat 1.5 MGD of high 

strength wastewater and reduce the organic loads, as measured by biochemical oxygen demand 

(CBOD5) from a concentration of 1,800 mg/L to approximately 100 mg/L.  The pretreated 

wastewater is then discharged to the City’s sanitary sewer system, and flows to the Glendale 

WRF for additional treatment. 

The Glendale WRF is an activated sludge, biological treatment facility with a permitted treatment 

capacity of 13.7 MGD (12-month average daily basis).  At the Glendale facility, wastewater enters 

the plant via gravity and flows through the influent screens.  These include two automatic self-

cleaning bar screens and a manually-cleaned bar screen in a bypass channel as a standby unit.  

The screened influent is then pumped to two vortex-type grit chambers.  From the grit chambers, 



   

94 
 

influent flows to a splitter box and then to one of three primary clarifiers.  The clarified primary 

effluent flows by gravity to an intermediate lift station, where it is pumped to a splitter box and 

mixed with return activated sludge and then pumped to one of three aeration tanks.  The aeration 

tanks operate in a Modified Ludzack-Ettinger process with fine bubble diffused aeration.  Mixed 

liquor flows from the tanks to another flow splitter box prior to entering four secondary clarifiers.  

Effluent is disinfected and reused for plant operations, pumped to the power plant for cooling 

water, or mixed with blowdown water from the power plant, prior to discharge to the Wetlands 

treatment system. 

A portion of the treated effluent is pumped to ground storage reservoirs near the City’s McIntosh 

Power Generation Plant where it is co-mingled with effluent from the Northside WWTP.  The co-

mingled effluent is utilized as non-contact cooling water at the power plant and the Matheson Tri-

gas Facility.  The blowdown water and other process waters are returned to the Glendale WRF, 

mixed with effluent from the Glendale facility, and pumped to the 1,600-acre Constructed 

Wetlands System for advanced treatment.  The effluent is then discharged to a drainage ditch 

leading to the North Prong of the Alafia River or pumped to the TECO Polk Power Station.  The 

surface water discharge from both treatment plants and the power plant is authorized under the 

Glendale WRF operating permit.  Additional information including process flow diagrams of the 

treatment facilities are available through the City of Lakeland Finance Department if necessary. 

The Glendale WRF is currently producing Class AA sludge as a result of the installation of an 

anaerobic digestion system completed in 2008.  The upgraded biosolids handling system includes 

gravity belt thickeners, a feed sequencing tank (FST), and anaerobic digesters (one thermophilic 

and two mesophilic).  Sludge collected from the primary clarifiers is wasted directly to the FST.  

Waste-activated sludge is thickened on the gravity belt thickeners, sent to the FST, and then to 

the anaerobic digesters. 

Class AA residuals generated at the Glendale facility are transported and applied as fertilizer to 

sites in north Lakeland.  Class AA residuals differ from Class B in that more stringent pathogen 

reduction limits and constituent concentrations are met.  Under current FDEP rules, land 

application of Class AA residuals has essentially no restrictions and may occur in areas 

accessible to the public.  Class AA residuals may possess a market value and be sold as fertilizer.  

Land application is conducted by the City as well as commercial haulers under contract with the 

City. 

The Glendale facility includes a certified wastewater analysis laboratory which is well-equipped, 

and properly staffed and maintained (Department of Health ID No.  E54180).  Most of the testing 

needed to optimize wastewater treatment operations at the facility and demonstrate compliance 

with established permit limits is performed at the Glendale laboratory.  The laboratory also 

supports some of the testing needs of the Northside WWTP and the Wetlands treatment system.  

Priority pollutants, oil and grease, biological assays, and some metals, are the only parameters 

sent to outside facilities for analysis. 

The Glendale facility operated well within its permit limits in 2018.  The current Updated Capacity 

Analysis Report (2015) for the facility projects an average influent flow of 9.47 mgd in 2017 and 

increasing to 10.08 mgd by 2024.  The table on the next page shows the influent flow at the 

Glendale facility in recent years.  Population and flow projections suggest the hydraulic capacity 

of the facility will not be reached in the near future.  In addition, a re-rating study completed in 



   

95 
 

January 2008 indicated the Glendale facility could be expanded to provide 15 MGD of treatment 

capacity with relatively minor operational changes and limited equipment procurement. 

Influent Flow at Glendale WRF 

Fiscal Year  Influent Flow (MGD) 

2018  8.19 
2017  8.40 
2016  8.87 
2015  9.06 
2014  8.66 

   
Source: Wastewater Utilities 

 

The table below summarizes key effluent water quality results at Glendale WRF for FY 2018.  

Based on a review of effluent analyses, the facility consistently meets the discharge requirements 

of its operating permit. 

Glendale WRF Effluent Quality Results for FY 2018 

Month – Year  
Average Daily 

Flow1 MGD  CBOD5 mg/L  TSS mg/L  pH SU  
Fecal Coliform 

#/100 mL 

Oct – 2017  8.44  4  3  6.9  1.15 
Nov – 2017  6.69  2  3  6.9  1.19 
Dec – 2017  6.13  2  2  6.8  1.00 
Jan – 2018  6.07  2  2  6.8  1.00 
Feb – 2018  6.77  1  2  6.9  1.00 
Mar – 2018  6.02  2  2  6.9  1.00 
Apr – 2018  6.10  1  2  6.9  1.57 
May – 2018  9.07  2  2  6.8  1.00 
Jun – 2018  11.29  2  2  6.8  1.00 
Jul – 2018  12.85  1  2  6.8  1.00 
Aug – 2018  10.32  2  2  6.8  1.00 
Sep – 2018  8.51  2  2  6.8  1.00 

Minimum  6.02  1  2  6.8  1.00 
Maximum  12.85  4  3  6.9  1.57 
Average  8.19  2  2  6.8  1.08 

           
1Influent Flow           

           
Source: Wastewater Utilities         

 

The Northside WWTP is located adjacent to the McIntosh Power Generating Plant and treats 

wastewater generated predominantly within the northeast portion of the City service area.  Figures 

are available from the City of Lakeland Finance Department upon request. 

Force mains from the wastewater collection system discharge directly into the plant’s headworks 

structure (process flow diagram is available through the City of Lakeland Finance Department).  

The headworks consist of two automatic self-cleaning bar screens, a manually-cleaned bar 

screen in a bypass channel, and basic grit removal.  Screened and degritted wastewater leaving 

the headworks flows to two splitter boxes which route water to one of four oxidation ditches.  Each 

ditch includes an anoxic first stage and aerobic second stage.  The first stage operates at a low 

dissolved oxygen concentration to help biologically remove nitrogen.  This first stage discharges 

directly to the second stage.  The second stage is aerated with mechanical surface aerators.  

Within the basin, an internal mixed liquor recycle carries nitrogen-rich solids back to the anoxic 

zone.  The two-stage configuration, with the internal recycle, allows the plant to nitrify in the 

aerated zone where oxygen is present and denitrify in the anoxic tank where oxygen is limited. 



   

96 
 

The mixed liquor from the oxidation ditch flows by gravity to four secondary clarifiers.  Solids in 

the mixed liquor entering the clarifiers settle to the bottom where they are withdrawn to the return 

activated sludge (RAS) sumps.  The withdrawal rate is controlled by telescoping valves in the 

sumps.  Sludge collected in the sumps is withdrawn by the sludge pumps and most of the sludge 

is recycled to the pretreatment structure.  A portion of the sludge is wasted to the sludge holding 

tanks directly from the RAS line. 

Scum and other floatable materials on the clarifier surface are collected by a skimming arm and 

discharged to scum hoppers.  The scum hoppers discharge to a scum pit, the contents of which 

are pumped to the sludge holding tanks. 

Treated effluent leaving the clarifiers is combined and discharged to three chlorine contact 

chambers.  From there, the disinfected effluent is then pumped to two 1.5-million-gallon effluent 

storage reservoirs.  The effluent storage reservoirs receive all of the chlorinated effluent from the 

Northside facility along with chlorinated effluent pumped from the Glendale facility.  The effluent 

in the storage reservoirs is reused as make-up water at cooling towers in the McIntosh Power 

Plant.  The system is designed to provide a constant supply for reuse.  If the flow from the 

Northside WWTP is not sufficient to maintain the level needed in the tanks, effluent from the 

Glendale facility is pumped into the tanks.  If the flow from the Northside WWTP exceeds the 

amount required to maintain the storage volume, the excess flow is bypassed to the Glendale 

facility’s effluent holding basins. 

The sludge handling system includes two aerated sludge holding tanks, a polymer feed system, 

two gravity belt thickeners, four autothermal thermophilic aerobic digestion reactors (ATAD), and 

one holding tank for digested sludge.  The ATAD process is permitted for Class AA treatment of 

the biosolids.  Class AA stabilized solids generated at the Northside WWTP are disposed of by 

land application and is conducted by commercial haulers under contract with the City. 

The Operations Building on the Northside facility site houses administrative offices, maintenance 

storage space, locker rooms, rest rooms, lunch room, and training room.  The building serves as 

facility operations and for storage of operating records, equipment manuals, and maintenance 

data. 

The Northside facility operated well within its permit limits in 2018.  The 2018 Updated Capacity 

Analysis Report for the facility projected an average influent flow of 4.93 mgd in 2019 and 

increasing to 6.21 mgd by 2028.  The table below shows the influent flow at the Northside facility 

in recent years.  Population and flow projections suggest the hydraulic capacity of the facility will 

not be reached in the near future. 

Influent Flow at Northside WRF 

Fiscal Year  Influent Flow (MGD) 

2018  4.07 
2017  3.92 
2016  3.97 
2015  3.95 
2014  3.66 

   
Source: Wastewater Utilities 

 

  



   

97 
 

The table below summarizes key effluent water quality results at Northside WRF for FY 2018.  

Based on a review of effluent analyses, the facility consistently meets the discharge requirements 

of its operating permit. 

Northside WRF Effluent Quality Results for FY 2018 

Month – Year  
Average Daily 

Flow1 MGD  CBOD5 mg/L  TSS mg/L  pH SU  
Fecal Coliform 

#/100 mL 

Oct – 2017  4.36  5  4  7.3  0 
Nov – 2017  3.91  7  9  7.1  0 
Dec – 2017  3.61  6  6  7.0  0 
Jan – 2018  3.71  9  27  7.1  0 
Feb – 2018  3.99  9  40  6.8  0 
Mar – 2018  3.46  3  5  6.7  0 
Apr – 2018  3.44  2  4  7.0  0 
May – 2018  4.22  4  4  6.8  0 
Jun – 2018  4.77  3  2  7.1  0 
Jul – 2018  4.56  2  2  6.9  0 
Aug – 2018  4.57  3  2  6.8  0 
Sep – 2018  4.23  4  2  6.9  0 

Minimum  3.44  2  2  6.7  0 
Maximum  4.77  9  40  7.3  0 
Average  4.07  5  9  7.0  0 

           
1Influent Flow           

           
Source: Wastewater Utilities         

 

Record drawings for the wastewater plants are available on-site and at the Water Utilities 

Administrative offices at 501 East Lemon Street, Lakeland, Florida.  Operation and maintenance 

manuals and logs are maintained on-site. 

CONSTRUCTED WETLANDS SYSTEM AND EFFLUENT DISPOSAL 

Final effluent disposal for the City’s two treatment facilities occurs at a Constructed Wetlands 

System located six miles south of the Glendale facility.  Excess effluent from the Northside WWTP 

and blowdown from the power plant and non-contact cooling water returned from the Matheson 

Tri-Gas Facility are discharged to the holding basins at the Glendale WRF for pumping to the 

Wetlands System.  Effluent flow from Polk County’s Southwest Regional WWTP is also pumped 

to the Wetlands System for additional treatment.  The County’s flow is metered separately. 

The Wetlands Pump Station includes five vertical turbine pumps pumping from Glendale’s holding 

basin through 4.3 miles of 36-inch force main and 2.1 miles of 42-inch force main to the 

Constructed Wetlands System.  The Wetlands System covers approximately 1,600 acres of 

former phosphate clay settling areas. 

The Wetlands System is divided into seven cells through a series of earthen berms.  The Wetlands 

System uses a combination of biological and physical methods to remove pollutants from the 

treated effluent prior to discharge to the Alafia River, a Class III surface water designated for 

“recreation, propagation and maintenance of a healthy, well-balanced population of fish and 

wildlife”. 

The flow enters the Wetlands System via a cascade inlet structure which adds dissolved oxygen 

to the water through the turbulent fall down the structure’s 13 steps. 



   

98 
 

The aerated water passes out of the inlet structure by overflowing weirs on either side of the inlet 

distribution box.  From this structure, the water enters two long ditches which have overflow 

structures at 100-foot centers.  The distribution ditches provide an even distribution of water to 

the first wetland cell.  Water meanders through the first cell and is treated by the wetland grasses 

and plants.  The water then collects in a ditch on the western side of the cell.  This ditch delivers 

the water to control structures.  The control structures allow the water to pass through the berm 

to a second distribution ditch, like the ditch adjacent to the inlet structure.  Water passes through 

Cell 2, flows to a ditch connected to control structures, and passes into Cell 3.   

This general collection and pass-through scheme is repeated through the remaining cells 

(additional information is available through the City of Lakeland Finance Department upon 

request). 

At the south end of the final cell, an outlet structure measures the total flow via an H flume.  The 

water then travels through an outfall ditch to the North Prong of the Alafia River.  The system is 